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E £ B 7o PowerBox-System GmbH

Consignor : PowerBox-System GmbH

¥l R 2 H]

Shenzhen S

YITERS AR AT B2 5 Tel: +86-0755-33663308

Shenzhen SEM.Test Technology Co., Ltd. Fax: +86-0755-33663309

JRARYITT 2 X 70 X B AL i g 1 Web: www.semtest.com.cn

eI s 1 HR 100(A ¥R D) #E Email: admin@semtest.com.cn

1/F., Room 101, Building 1, Hongwei Industrial Park, Liuxian'er ﬂg 10, 12 ;i

Road, Block 70, Bao'an District, Shenzhen, Guangdong, China Page of



71

TEST %5 No.: STR17039061S
T 8 Tt POWER PAK 2.5 X2
BE R AR Chinese 7.4V, 2500mAh, 18.5Wh

Sample name

3 Li-ion Battery POWER PAK 2.5 X2
English | 7-4V, 2500mAh, 18.5Wh

> IIIQ‘ ==

FE b 01-41
Sample No.

éﬁ%{i PowerBox-System GmbH

Consignor

2SN <X V2

PR Dan Tech Energy Ltd

Manufacturer

Sy W COCT ek B pis fm i dh s SEs bR e T

o ‘ﬁj ST/SG/AC.10/11/Rev.6, 38.3
HH) 52 BR it

Test method
and criterion

UNITED NATIONS "Recommendations on the TRANSPORT OF DANGEROUS GOODS"
Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6, 38.3

FEm AP RO R, S 87.6%43.1%25.8mm
Appearance Black prismatic battery, size 87.6*43.1*25.8mm
S A VERE! WAz H
F R B 2017-05-12 Wiz iz F 2017-05-12 ~ 2017-05-26
Accepted date Test date

[ 17 AN DA R AN 22) NI L RN 1 /S N 7 M NI O -3 SN 1431

IR H . . . Lo -
Test item Altitude simulation, Thermal test, Vibration, Shock, External short circuit, Impact,
st items
Overcharge, Forced discharge.
LW, AR AT SIS B COC T AE B D s 0 g S R bR v T )
ST/SG/AC.10/11/Rev.6, 38.3 hruE LK,
The sample has passed the test items of UNITED NATIONS "Recommendations
A on the TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
WRRES ST/SG/AC.10/11/Rev.6, 38.3
Conclusion
%k H#l(Issue date): 2017-05-27
#iE /
Comments
s _'_A:B @ A% N = L %‘:
Compiler: Checker: _’FI‘/ Appr.over
RIS R A MR AT A W) H2u, 120

Shenzhen SEM.Test Technology Co., Ltd. Page of




71

TEST 4m*5 No.: STR17039061S
N FEEL SR B RS S N s -
e | W E 2 N AL KT &It
Standard requirement or the clause .
No. Name of test Test result Test conclusion | Remarks
number of standard
BeAE Tk i i g 5 s
1 e AR FRMETMT) UN Manual of Tests and Criteria | VL% 1 e /
Altitude simulation | ST/SG/AC.10/11/Rev.6, 38.3 4 T.1 Test | See Appendix 1 Passed
T.1
A T ak S is i g 45 s
5 i IR FRAET-MY UN Manual of Tests and Criteria | WLkt 2 & /
Thermal test ST/SG/AC.10/11/Rev.6, 38.3 k4 T.2 Test | See Appendix 2 Passed
T.2
BeA B Tk S is i g 5 s
3 R FRAETEY UN Manual of Tests and Criteria | WK% 3 Lk /
Vibration ST/SG/AC.10/11/Rev.6, 38.3 4 T.3 Test | See Appendix 3 Passed
T.3
A E T ak it Pic i g 5 sei A
4 s PAETMY UN Manual of Tests and Criteria | JLIff % 4 Hi& /
Shock ST/SG/AC.10/11/Rev.6, 38.3 ik T.4 Test | See Appendix 4 Passed
T.4
S BAE COCTE I S i i i s 1 SEg
5 Ex:er:al PrEFMY UN Manual of Tests and Criteria | W% 5 ok /
short-circuit ?‘IgSG/AC.lO/ll/Rev.G, 38.3 k4 T.5 Test | See Appendix 5 Passed
BAE T E I S i i i s e
6 FEYppih FrEFMY UN Manual of Tests and Criteria | W% 6 otk /
Impact ST/SG/AC.10/11/Rev.6, 38.3 A% T.6 Test | See Appendix 6 Passed
T.6
A E COCT ki Pic g 5 sei A
7 e FRUETFUFY UN Manual of Tests and Criteria | W.H#% 7 % /
Overcharge ST/SG/AC.10/11/Rev.6, 38.3 ik T.7 Test | See Appendix 7 Passed
T.7
BAE COCTE I S i i i i1 SEg
8 i GEN FRAEFMY UN Manual of Tests and Criteria | W.ift#% 8 Lk /
Forced discharge ST/SG/AC.10/11/Rev.6, 38.3 A% T.8 Test | See Appendix 8 Passed
T.8
MR IR IE I, . . .
T;éjt‘ffif’nﬁm WERELEE: 20°C -25°C;  MAEEMRAE:  45% - 75%
vire Ambient temperature: 20°C - 25°C, Ambient humidity: 45% - 75%
condition
BT H ,
Test items
S A 4
AL R A E)Bﬁ
Subcontracted o N - / 03 /
test condition LS ame co
Subcontracte €
d Laborator Huhk .
y ' CERS
Addres / /
S Tel

GRYNTH A5 S I A A PR 2 7]
Shenzhen SEM.Test Technology Co., Ltd.

3T, L1277
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TEST %%'5 No.: STR17039061S
% 1
Appendix 1
] 1 AT H 4455 R AR
No. Name of Test Items | Altitude simulation
MR AT iR _ N T
oy B L Hr Before M) After Rk élﬁ']% i Mk
Sample No. | Sample status Lt T FriE% R Rt T Frg R Ma?; ;OSS RESId(I.(,I)/a)| ocv A
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
01 | HFERN ) 123177 | 8391 | 123.169 | 8.383 0.006 99.90 0
o2 | HUCEERE | 123204 | 8385 | 123.224 | 8377 0.000 99.90 0
03 |, HWnERN | 123817 | 8.394 | 123.810 | 8.384 0.006 99.88 0
o4 | fUCEERM | 123073 | 8381 | 123.071 | 8.362 0.002 99.77 0
05 | S0Justhill | 123456 | 8.388 | 123.445 | 8.365 0.009 99.73 0
06 | OUCERRM | 123338 | 8392 | 123.334 | 8370 0.003 99.74 o)
50 5 2 75
07 | NUEERE | 123601 | 8382 | 123597 | 8.370 0.003 99.86 o
08 SOUCLERN | 123275 | 8385 | 123272 | 8.373 0.002 99.86 0

50 CYC Fully Charged

DS

T L-ilttie;  V-FFSG DA, R-BEER,  F-RK; O-Joilds. JofF=. ofifh. Enicd. JokK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYNTH A5 S I A A PR 2 7] %4, 12 5
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TEST %47 No.: STR17039061S
% 2
Appendix 2
s 5 AT H 4455 i
No. Name of Test Items | Thermal test
MR AT iR _ N T
RS | s | Before MRARLARSr | gk | R | R
Sample No. | Sample status P 5T FFEE HLE ZEMY i FFEE HLE Ma?; ;OSS RESId(I.(,I)/a)| ocv w
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
01 | HWEERN | 123169 | 8.383 | 123.165 | 8.201 0.003 97.83 0
o2 | HUCEERM | 123224 | 8377 | 123216 | 8.191 0.006 97.78 0
03 |, HPEERN | 123810 | 8.384 | 123.806 | 8.201 0.003 97.82 0
o4 | HUCEERM | 123071 | 8362 | 123.059 | 8.185 0.010 97.88 0
05 | 0PUstRl | 123445 | 8365 | 123439 | 8.187 0.005 97.87 0
06 | SOUCERRM | 123334 | 8370 | 123.327 | 8.194 0.006 97.90 0
07 | 0JustRl | 1235097 | 8370 | 123579 | 8.191 0.015 97.86 o
08 SOUCLERN | 123272 | 8373 | 123243 | 8.196 0.024 97.89 0

50 CYC Fully Charged

DS

T L-ilttie;  V-FFSG DA, R-BEER,  F-RK; O-Joilds. JofF=. ofifh. Enicd. JokK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYNTH A5 S I A A PR 2 7] %501, 12 5
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TEST %5 No.: STR17039061S
M & 3
Appendix 3
75 3 TIRI H 45 i
No. Name of Test Items Vibration
WA A . R I
I M T Before M5 After GRS | BAE st £k
Sample No. | Sample status P 5T FFEE HLE ZEMY i FFEE HLE Ma?; ;OSS RESId(I.(,I)/a)| ocv w
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
01 jﬁfjﬁﬁf&;j 123.165 | 8.201 | 123.165 | 8.201 0.000 100.00 o)
o2 | HUCEERM 1123216 | 8191 | 123.216 | 8.190 0.000 99.99 0
03 jﬁfjﬁﬁf&;j 123.806 | 8.201 | 123.806 | 8.201 0.000 100.00 o)
o4 | HUCEERM | 123059 | 8185 | 123.059 | 8.185 0.000 | 100.00 o
05 SOSQijjﬁﬁfged 123.439 | 8.187 | 123.439 | 8.185 0.000 99.98 o)
06 | OUCERRM | 123327 | 8194 | 123.325 | 8.194 0.002 | 100.00 o
50 5e 4 7o
07 soonet il | 123579 | 8191 | 123579 | 8.191 0.000 100.00 o)
08 SOUCERAI | 123243 | 8196 | 123.243 | 8.196 0.000 100.00 o)

50 CYC Fully Charged

DS

T L-ilttie;  V-FFSG DA, R-BEER,  F-RK; O-Joilds. JofF=. ofifh. Enicd. JokK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYNTH A5 S I A A PR 2 7] %6t JL12 5
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TEST %5 No.: STR17039061S
M & 4
Appendix 4
F 4| BRIE £ bl
No. Name of Test Items Shock
MR AT iR _ N T
I M T Before M5 After GRS | BAE st £k
Sample No. | Sample status P 5T FFEE HLE ZEMY i FFEE HLE Ma?; ;OSS RESId(I.(,I)/a)| ocv w
my (9) Vi(V) m; (9) V, (V) ° 0 Test result
01 jﬁfjﬁﬁf&;j 123.165 | 8.201 | 123.165 | 8.199 0.000 99.98 o)
o2 | HUCEERM 1123216 | 8190 | 123.216 | 8.190 0.000 | 100.00 o
03 jﬁfjﬁﬁf&;j 123.806 | 8.201 | 123.804 | 8.201 0.002 100.00 o)
o4 | HUCEERM | 123059 | 8185 | 123.059 | 8.185 0.000 | 100.00 o
05 SOSQijjﬁﬁfged 123.439 | 8.185 | 123.439 | 8.185 0.000 100.00 o)
06 | OUCERRM | 123325 | 8194 | 123.325 | 8.194 0.000 | 100.00 o
07 SOSQijjﬁﬁfged 123579 | 8191 | 123579 | 8.191 0.000 100.00 o)
08 SOUCERAI | 123243 | 8196 | 123.243 | 8.193 0.000 99.96 o)

50 CYC Fully Charged

DS

T L-ilttie;  V-FFSG DA, R-BEER,  F-RK; O-Joilds. JofF=. ofifh. Enicd. JokK.
Note: L-Leakage, V-Venting, D-Disassembly, R-Rupture, F-Fire, O-No leakage, no venting,
no disassembly, no rupture & no fire

GRYNTH A5 S I A A PR 2 7] %7 12 5
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et %45 No.: STR17039061S
M £ 5
Appendix 5
Giscs . iR EPA ob s
No. Name of Test Items External short circuit
¥ g T e 2 T 5576 o )
ﬁlﬁ]éﬁ? ﬁétﬁ])lj(%% M:f l]Ellternal Te'n_w“pjtlaurire Ymﬂlﬁ%% %’E
Sample No. Sample status (C) Test result Remark
HUGERTE
01 1 CYé\IZTLJ’:;Iy Charged 77.8 (@) /
HIRGEA T
02 1CYC I;ully Charged 86.1 O /
HUGEATE
03 1 CYé\IZTLJ’:;Iy Charged 83.5 (@) /
HIRGEA T
04 1CYC I;ully Charged 76.3 O /
50 IRSEATEH
05 50 CYé\IZLlJ:IIy Charged 85.9 O /
50 KSEA A
06 50 CYC l;ully Charged 81.1 O /
50 IRSEATEH
07 50 CYé\IZLlJ:IIy Charged 83.7 (@) /
50 KFEA A
08 50 CYC l;ully Charged 84.6 O /
DS

Er DA RBH FHlKG O-JofifA. JomR. JolE K.

Note: D-Disassembly, R-Rupture, F-Fire, O-No disassembly, no rupture & no fire

GRYNTH A5 S I A A PR 2 7] %8, L1215
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et %45 No.: STR17039061S
M £ 6
Appendix 6
75 5 BRI H 447 Ty
No. Name of Test Items Impact
¥ g £k i 22 1 o -
ﬁlﬁ]éﬁ? ﬁétﬁ])lj(%% M:f l]Ellternal Te'n_w“pjtlaurire Ymﬂlﬁ%% %’E
Sample No. Sample status (C) Test result Remark
B X 50%75 5
09 1 CY(/Z\SO% gapity 25.3 o) /
B IR 50% 7 &
10 1 CYC 50% gapiy 25.0 o) /
B X 50%75 5
11 1 CY(/Z\SO% gapity 26.3 o) /
K 50%7
12 1 CYC 50% gapiy 24.6 o) /
B X 50%75 5
13 1 CY(/Z\SO% gapity 24.6 o) /
LR H

T D-fififh; F-fdk; O-Tofffk. Tk,

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRYNTH A5 S I A A PR 2 7] FoU, 12T
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TEST 45’5 No.: STR17039061S
B *x 7
Appendix 7
Fe'g 7 W H 445K R
No. Name of Test Items Overcharge
FEM 9~ FEARAS MR L #IE
Sample No. Sample status Test result Remark
HIGEATEH
14 1 CYé\IZTLJ’:;Iy Charged O /
T IRGEA TR HL
15 1CYC I;ully Charged O /
HGEATEH
16 1 CYé\IZTLJ’:;Iy Charged O /
T IRGEA TR HL
17 1CYC I;ully Charged O /
50 KSEA T
18 50 CYé\IZLlJ:IIy Charged O /
50 KSEA A
19 50 CYC liully Charged O /
50 KSEA T
20 50 CYé\IZLlJ:IIy Charged O /
50 KSEA A
21 50 CYC liully Charged O /
S|

T D-fififh; F-fdk; O-Tofffk. Tk,

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRYNTH A5 S I A A PR 2 7] 510 01, L1270t
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TEST %i*5 No.: STR17039061S

M %& 8

Appendix 8

s g | WRITUH £ s

No. Name of Test Items Forced discharge
ERE TR FEARIRAS DA & #E
Sample No. Sample status Test result Remark

22 L Chnaly it o /
23 L oty B o /
24 L hnaly e o /
25 Loty B o /
26 L hnaly ) o /
27 L oty B o /
28 L hnaly ) o /
29 L oty B o /
30 L hnaly e o /
31 L oty B o /
32 s0 Ry it o /
33 o nay B o /
34 s0 Ry it o /
35 so B o /
36 s0 Ry it o /
37 so B o /
38 s0 Ry it o /
39 so B o /
40 s0 Ry it o /
4 so B o /

T D-fififh; F-fdk; O-Tofffk. Tk,

Note: D-Disassembly, F-Fire, O-No disassembly & no fire

GRYNTH A5 S I A A PR 2 7] 117, L1270t
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Sample photo

Li-lon

7,4 Volt
18,5 Wh
2500 mAh

R UL = O T R
08 06001 01 ww oL 02 06 ov 0S5 03 oL 0@ 0600} 04 02 0F
g N r .
0,02 0 Ov 0S 09 0. 08 050UL 0L 0Z OE Ov 0S 09 OL 08

0E Ov 0S 09

BOSI TOOLS

ww 0L 0Z 08 Qv 0S 09 OL 08 06 001 0

—8
- 9,02 0c oy 0S 09 oL 08 050001 02 0E OF 0S O
5 Ll '

70 80 5010010 20 %

ww o 02 G 09 0L 08

2
3
— g
8
8

2,02 0 O 0S 09 OL O Ul oL 02 o€

GRYNTH A5 S I A A PR 2 7]
Shenzhen SEM.Test Technology Co., Ltd.

05 00L 01 0z o0¢ 4 ww 0L 02

Ob 0S 09 0L 08 ¢ o 05 09 0L OB

12 70, k12 0t
Page of



